

TOOLS NEEDED: #2 PHILLIPS HEAD SCREWDRIVER

HARDWARE INCLUDED:

- (1) M3-0.5 X 30MM SELF TAPPING PHILLIPS PAN HEAD SCREW (BBP# S4030530PZ)
- (1) M3-0.5 X 10MM LONG PHILLIPS PAN HEAD SCREW (BBP# S4030510PZ)

INSTALLATION INSTRUCTIONS:

1. ALIGN LEFT SIDE NECK COVER (B) AND RIGHT SIDE NECK COVER (C) WITH MOTORCYCLE FRAME (A) AND BRING TOGETHER SO THE LEFT SIDE UPPER LOCKING TAB (D) SNAPS INTO THE RIGHT SIDE UPPER LOCKING TAB (F). ROTATE THE PART SLIGHTLY, IF NECESSARY, TO SNAP THEM INTO PLACE.
2. ALIGN THE LEFT SIDE LOWER LOCKING TAB (E) WITH THE RIGHT SIDE LOWER LOCKING TAB (G) AND SNAP THEM IN PLACE. THE PARTS MAY BE DEFLECTED SLIGHTLY, IF NECESSARY, TO ALLOW THE TABS TO SNAP INTO PLACE.
3. ALIGN THE LEFT SIDE SCREW BOSS (K) WITH THE RIGHT SIDE SCREW BOSS (L) AND USE THE #2 PHILLIPS HEAD SCREWDRIVER TO INSTALL THE M3-0.5 X 30MM LONG PHILLIPS PAN HEAD SCREW (H). **SECURE BUT DO NOT OVER TIGHTEN.**
4. ALIGN THE LEFT FRONT SCREW BOSS (M) WITH THE RIGHT FRONT SCREW BOSS (N) AND USE THE #2 PHILLIPS HEAD SCREWDRIVER TO INSTALL THE M3-0.5 X 10MM LONG PHILLIPS PAN HEAD SCREW (J). **SECURE BUT DO NOT OVER TIGHTEN.**
5. THE BRAKE CABLE SHOULD ROUTE OUTSIDE THE NECK COVER AND THE LIGHT WIRES (WRAPPED IN PLASTIC CONDUIT) SHOULD ROUTE INSIDE THE NECK COVER AND BELOW THE FRONT SCREW BOSSES.

